Supplementary Figures

[image: image1.png]UNLESS THE WORD SPECIFIC IS WRITTEN AFTER A DRUG ORDER BY TRADE NAME, A GENERIC EQUIVALENT DRUG APPROVED BY THE

PHARMACY AND THERAPEUTICS COMMITTEE MAY BE DISPENSED IN ACCORDANCE WITH THE MEDICAL STAFF BYLAWS.

PLEASE CHECK (4) THE APPROPRIATE BOX o AND FILL IN THE BLANK(S) AS NEEDED. IF YOU DO NOT NEED AN

ORDER, DRAW A LINE THROUGH IT AND INITIAL.

DATE | TIME Microbiologic Diagnosis

Obtain the following cultures:
o Blood (peripheral) x 2 sets oUrine o Respiratory Secretions o Stool C. difficile toxin
o Other
Antimicrobial Therapy (To be initiated within 3 hours of presentation)

Medications: for probable type of Infection
Patient’s weight (kg): Patient’s height:

Community Acquired Pneumonia (CAP

Choose one:

o Ceftriaxone 1 gram IVPB NOW and Q24 hours plus Azithromycin 500 mg IVPB NOW and Q24 hours
PCN/Cephalosporin Allergy

o Moxifloxacin 400 mg IVPB NOW and Q24 hours

Healthcare Associated Pneumonia (HCAP)

Choose one:

o Cefepime 1 gram IVPB NOW and Q8 hours plus Gentamicin 5 mg/kg [IVPB NOW and Q24 hours

o Piperacillin/Tazobactam 4.5 grams IVPB NOW and Q6 hours plus Gentamicin 5 mg/kg IVPB NOW and Q24 hours
o Cefepime 1 gram IVPB NOW and Q8 hours plus Ciprofloxacin 400mg IVPB NOW and Q8 hours

o Piperacillin/Tazobactam 4.5 grams IVPB NOW and Q6 hours plus Ciprofloxacin 400mg IVPB NOW and Q8 hours
PCN/Cephalosporin Allergy

o Aztreonam 2 grams [VPB NOW and Q8 hours plus Gentamicin 5 mg/kg IVPB NOW and Q24 hours

And:

o Vancomycin 20mg/kg= mg IVPB NOW and Q12 hours (rounded to nearest 250mg; max single dose = 2

gm)

Intra-abdominal Infection

Choose one:

o Cefepime 1 gram IVPB NOW and Q8 hours plus Metronidazole 500mg I[VPB NOW and Q8 hours

o Ciprofloxacin 400mg IVPB NOW and Q8 hours plus Metronidazole 500mg IVPB NOW and Q8 hours
o Piperacillin/Tazobactam 4.5 grams [VPB NOW and Q6 hours

Urinary Tract Infection
Choose one:

o Ceftriaxone 1 gram IVPB NOW and Q24 hours (community-acquired)
o Cefepime 1 gram [IVPB NOW and Q8 hours (healthcare-acquired)
PCN/Cephalosporin Allergy

o Ciprofloxacin 400 mg IVPB NOW and Q12 hours

Other:

* All doses are based on CrCl > 75 ml/min, dose adjustments may be needed
after 24 hours

Telephone #/Pager #





Supplementary Figure 1: Micek et al’s order set for the administration of antibiotic therapy for severe sepsis and septic shock (16). 
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PHYSICIAN ORDER SET
AUTHORIZATION IS GIVEN TO THE PHARMACY TO DISPENSE AND TO THE 



NURSE TO ADMINISTER THE GENERIC OR CHEMICAL EQUIVALENT WHEN 



THE DRUG IS FILLED BY THE PHARMACY OF UPMC  - UNLESS THE PRODUCT



 NAME IS CIRCLED. IMPRINT PATIENT IDENTIFICATION HERE



Check All Orders that Apply with a      ⌧       &   All Handwritten Orders Should be BLOCK PRINTED for Clarity



⌧ Discontinue all Previous Oral  Diabetes Medication Orders
(All oral diabetes medication orders MUST be rewritten when changes to ANY oral diabetes medication / dose are made )



⌧ Check capillary blood glucose:



F QAC and QHS F QAC F Q6hours F Q4hours F BID F 3am F Other:



⌧ Initiate Hypoglycemia Treatment Protocol for any blood glucose < 70 mg/dL



F Consult Diabetes Service (pager 1082) for: 



F Insulin Pump F Severe Hypoglycemia F Uncontrolled glucose F Other:



⌧ If patient becomes NPO or enteral/parenteral nutrition orders change, continue capillary blood glucose monitoring as ordered 



above and contact MD to clarify changes in orders for insulin or oral diabetes medications.



Oral Diabetes Medication Orders  
Sulfonylureas



F Glyburide (Diabeta, Micronase) Dose: mg PO Frequency: Hold if NPO



F Glipizide XL (Glucotrol XL) Dose: mg PO Frequency: Hold if NPO



F Glipizide (Glucotrol) Dose: mg PO Frequency: Hold if NPO



F Glimepiride (Amaryl) Dose: mg PO Frequency: Hold if NPO



Nonsulfonylurea Insulin Secretagogues



F Repaglinide (Prandin) Dose: mg at breakfast, mg at lunch, mg at supper.  Give when meal in front of patient, hold if NPO



F Nateglinide (Starlix) Dose: mg at breakfast, mg at lunch, mg at supper.  Give when meal in front of patient, hold if NPO



Thiazolidinediones ("glitazones")



F Rosiglitazone (Avandia) Dose: mg PO Frequency:



F Pioglitazone (Actos) Dose: mg PO Frequency:



Biguanide



F Metformin (Glucophage)* Dose: mg PO Frequency:



F Metformin XR (Glucophage)* Dose: mg PO Frequency:



* Metformin must be held for 48 hours post iodinated contrast dye.   Check Creatinine in 48 hours, may resume if Creatinine is 



< 1.5 mg/dL in men or < 1.4 mg/dL in women.



F Other Diabetes Medication:  Dose: mg PO Frequency:



F Other Diabetes Medication:  Dose: mg PO Frequency:



(BLOCK Print Name) (Signature)



Date / Time: Pager #



F Unit:



0031-01-U Form ID:PUH-1567 Last Revision Date:



Oral Diabetes Medication:   Initiation or Modification -- Physician Order Set



*0031-01-U*
01/18/2006



Order Set Faxed to Pharmacy by: 
(name / time)








			acct: 


			mrn: 


			pt demo: 











Supplementary Figure 2: Noschese et al’s order set for standardized diabetes oral medication (18). 
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OrderSet [Bstma

Order tems
Steroids (Choose One)

I B8 Methyipredrisolone Inj - mg 1V qBh (06, 12, 18, 24) (1-2mg/kg/DOSE] T Routine.

I B8 Prednisolone Liq 3mg/1mi - mg PO g6h (06, 12, 18, 24) (1-2mg/kg/DOSE] T Foutine.

I B8 Prednisone Tab - mg PO q12h (08, 20) (1-2marka/DOSE - q12h] 4 Routine.
Albuterol - Scheduled

[P B8 AlbuieroInhaation 25ma/3nl - Drdered Dose: 25mg Aerasal 20 08,10,12) T Routine
Albuterol - PRN

[P B8 AbuieroInhaation 25mg/3ni - Drdered Dose: 25mg Aerasol 1hPRN -wheezing T Routne
Albuterol - Per Clinical Path

[P B8 Abuiero Inhaaton 25mg/nl - Ordered Dose: 25mg. Asosal alh T Routne
95 Map e actvated 2 ndecated pr the asthma pathway

[V B8 AbuierolInhelation 25mg/3nl - Drdered Dose: 25mg Aerasal 2 09,12,15) T Routine
95 Map be activated 2 ndecated pr the asthma pathway

v = /SLh]mem\\nha\ananzﬁmg/Bm\ Ordered Dose: 25mg Aerosol qdh (08,12,16,20,24, T Routine:
95 Map be actvated 2 ndcated pr the asthma pathnay

I¥ B8 Abuterol Inhalstion 2 5mg/3ml - Ordered Dose: 25mg Aerosol q2h (08,10, 12)PRN T Foutine.
95 Mapbe activated 2 ndecated per the asthma pathway
Other Acrosols

I¥ B8 Ipratiopium Aerosol 05mg - Ordered Dose: 05 mg Aerosol gbh (06, 12,18, 24) as 3 Routine.
indicated pe pathney

™ B8 Budesonide Respule 0.25mg - Ordered Dose: 0.25mg Aerosol (qd or bid) T Routine.

I” B8 Budesonide Respule 0.5mg - Ordered Dose: 0.5 mg Aerosol (ad o bid) T Routine.
MDI Therapy

I” BB Fluticasone Inhaler 44mcg - Ordered Dose: 2 Pulf (s) Inhaled bid (08, 20) T Foutine.
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Supplementary Figure 3: Chisolm et al’s CPOE asthma order set (7). 
